

COVALENT SILVER & COVALENT COPPER

USAGE INSTRUCTIONS:

30ml = 1 ounce

GENERAL USAGE: Use 30ml of each – 3 times per day for 10 - 14 days – for ongoing maintenance use 30 ml per day. Copper and Silver should be used at least ½ hour apart.

Hold solution in mouth as long as possible before swallowing.

SEVERE CONDITIONS: Use 90 ml – 3 times per day, as well a tablespoon (15ml) of silver should be consumed every hour in between the 90ml. Keep up this protocol until condition clears. Hold solution in mouth as long as possible before swallowing. It is recommended to take Copper while you take Silver since Copper promotes healing and stimulates the efficiency of the Silver.

TOPICAL : If there are skin problems they can be treated either by dabbing with cotton ball, Q-Tip or such. Can also be applied to area and bandaged for longer contact. For more information please review the Covalent Silver Solution – The Sterling Immune System literature.

Combined Copper & Silver Cleanse – Detox – Flush

Times are approximate – Silver / Copper delays are important. Meaning: take the copper exactly ½ hour after the silver.

8:00am 3 ounces of Silver (90ml)

8:30am 3 ounces of Copper

10:00am 1 ounce of Silver

12:00 Noon 3 ounces of Silver

12:30 3 ounces of Copper

3:00pm 1 ounce of Silver

6-7 or 8pm 3 ounces of Silver

½ hour later 3 ounces of Copper

Total: 11 ounce of Silver and 9 ounces of Copper

Three week program requires a case of 12 - 7 Silver and 5 Copper.

For Canada and International, since it's a case of 14, 9- Silver and 5 copper.

Generally, most people have enough of the Copper after 2 weeks to kick start the healing.

After 2 weeks of taking the copper, you may ease down so that the copper will last three weeks or more; Instead of 3 ounces 3 times a day, down to 2 ounces 3 times a day, slowly reducing to one ounce once a day. It is recommended to keep the maintenance on one ounce per day of Copper while you are taking the silver as it enhances the effects of the silver. You may also stop the copper and once in a while, for longer treatments, take copper for a week out of every month at the maintenance dosage.